& ROLLN-LOCK®

Installation Guide
2019 Ford Ranger

Product Code
122-123

Roll-N-Lock Corporation
954-785-7655 www.rollnlock.com
RNLDOCO01-23-120 4-2-19




Parts List

Item Part Name Qty. Item Part Name Qty. Item Part Name Qty.
A |Housing 1 G |Cargo Nut 2 M | 1/4-20 Lid Screw 2
B |Track 2 H | 5/16-18 x 1" Cap Screw 6 N | 1/4-20 x 1" Screw 2
C |[Cargo Shield/Track spacer| 1 I |5/16 Lock Washer 6 O | 1/4-20 Nut 2
D |Bulkhead Flashing 1 J | Black Rubber Washer 4 P | Butyl Caulk Strip 2
E |Bed Clamp 6 K |1/4-20 x 3/8" Screw 4 Q | Allen Wrench (1/4") 1
F [#10-24 Screw 2 L | Drain Tube 2 303 Vinyl Protector 1

B C| D
V4
/ |

H] 1] J] K]

G

= o
PR RN
N]

L] M|
/ *on housing (A)

Tools Needed

pg 2

























Turn lock to 7 o'clock,

remove plastic wing nut

and using both hands pull
cover back to tailgate.

pg 10

Replace lid.










Troubleshooting

Spray 303® on a
Cover is hard to 1 rag and wipe the
pull or retract. top gasket in the
Track back and
forth.

Check Track to

Cover does not latch. ) L

Cover does not latch.  E— Make sure Tracks

are back against
tailgate.

Track tips up. _> Use angularity bolt

to level Track.

@ ROLL-N-LOCK®

Any questions please call Customer Service at 800-952-7655
or email customerservice@rollnlock.com




	c
	2
	3
	4
	5
	6
	7
	8
	9
	10
	11
	12
	13

